
a-
lE-T .{::=.'t:-'::=.:
t

]:
* t

f ' rr:..
f : : , :  

' r  
b

f q :  . ,  
_ \ '

i . . . : : .
t : :
L.
3lt"tl .
F?
! - : ' r  '  ' - '

t ,

:':nltl i'

SEIt T

/t:-Yt);1F
PARTS LIST <

SK-2F
$

: i
:1.?
+a*
1i

H
t-ffi.
1 . 4
,f .**
T

jF.

+
$

:l

: , ,

ret
i - .

l ,,1 '':
#-  - 1 ! .

' . 9

.4.
,d(h\ ^er../ ?€FIK} SEIKO SEWING MACHINE CO., LTD.
\\It.7

v

. 'w.
=Fr- .i'i-'l-ia-':', 

I
: :  , r  : l  : .

: "  '  " ' .L: : ' . ) :



WR,
CONTENTS

Page

ARM SPOOL PIN, COVER, OIL CUP

Eim. flffi+ s.4
FACE PLATE, THREAD TENSION

-t+fi 5, 6
ARM SHAFT

fi+ffi 7,8
NEEDLE BAR

fi+fi. T+fi 9, 10
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT

ELfg+H 11,12
FEED REVERSING MECHANISM

ffieffi. ffiz,E ls, 14
PRESSER BAR, FEED FOOT

iXtJffit# 1b, 16
FEED MECHANISM

{'}trffil 17, 1g
ACCESSORIES 1

f.ftrfrz 19,2a
ACCESSORIES 2

ElJfrft 21, zz
OPTION

l
I
l
I

i
il
t
il
iI

,l
i l

,l

,il
ifi
rH
ifl
il

il
lil1
r I l

.iil



ARM SPOOL PIN, COVER, OIL CUP

2
i\
t \

??

' ' : .  
f'

+
i/
-o

rr-
11

/
I

i l- f- 
-

,.=l .j-l--'---i=.
""---------- -----"2 

- 
-.''-I1't

l;j
*_. ._-*-  jz :



hftffi 'ht\-'t4 phv1
ARM SPOOLPIN COVER. OIL CUP
No.

f[c-nF€
PARTS

ltE[fl
QTY.

a p
EE,CI PARTS NAME

1 997
1 5007
1782
8093
1436
1 0704
1 0703
1435
1434
1437

10721
1 0959
30046

1 lXffitrri-
2 lX.ffihtt-tt&)iat:
I l'|flllEfrt-
1 lftl,ffihtt-te)rat:
1 ll'ffi
1 lt.+F&*at:
I f t'lETv.>+-
1 l#fif+€
2 l#frtF
z lt4)vhvJ(r+)
t |5.):hvJ0/4)
2 l7-Lit^&., 

l"-^*rrdb*ar:
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I

READ TAKE-UP LEVER COVER
SCREW 9/64X40 L=10
ARM SIDE COVER
THUMB SCREW 9/64X40
ARM TOP COVER
scREW 3/16X28

8
o

1 0
1 1
1 2
1 3

ARM SPOOL PIN BUSHING
ARM SPOOL PIN
orL cuP (1/4)
BALL TYPE OtL CUP (1/4)
ARM RUBBER CAP
SCREW M4X0.7 L=4

-2-

I



I

i
i

r+fr
ARM SHAFT

,r'-\
, "  

t t .

,"' \{1

/"' 'I 

'////'

, 'd*^

-

E
\\

? / '  \ .

\a '  \

* . * ,

14

,''

. 
't"' 3

tft;

\ \  
I

*ffi
34
I

\

V
ty
-39

\-? ffi'\rN\
.\,A \l I

.r/ '>--U I
, " /

- r t t '  /

\i' \.

t' 

'\

' ,  
\ '
, ' \

\
f,;i ': ' ' \ '
t 1 . . ,  

\ ' \ r

-.irl \

\ .

\' 38 ''  
T  3537

\  \ \'uxfupru5
'S"''

-\

40
q -  

r  .
, , .::,.,ll

' ' F . i

.$ i r
*,+1t

#fr+,.$'
#;:

;53,.*i$i,

#rffi

ffi
.:,Hta ,,,;!oN. i.ti.),[

'". '  ' ,  jr i f
- ', -ii

. f , l
- : .  : I I

,i i!

5 i {
"Bi' ,  l t'? l

r t
1tr t

.t,*

. .  "  F

?
$'

F.
f

i

l.

k: -'

l .  .  _  
. : .

:, .:.i,1t,

. .  I .

::-_ ' :
i.&4:.-..1+

;'E "

.,.,.-

,, ' '  22/ ' \:. '
2s -r

Nq-/
T

\ l
29 44

!  a . . :

;

A
\
:k

-

30

26

N
A,

I
43

' ;

j

'..i'-- - -r

24

- ^^ z^
Y  2 6 l  _ a

i\K
\  \ -(r
X---

,u

30

*



r
I *t.l-..

:*
. . , 1 - 1 . , ' , t - l'".,r : .: €

* , ,

1
2
.I

4

o
'1

,8
q

1 0
1 1
1 2
1 3
1 4
1 5

1 7
1 8
1 9
20
2 1
22

i.-;: ;x
"::'Zo,

i"b|27,,'28,

2-9,"_
,=30
' 9 1

32
33, ,
3 4 :

o +^1r ,
Jt 36

.  ] 3 7
38
39
40

f-- | ql
'ffi]"i-+$&,.12

43
44

6047
1448-4

1327
1 8 1 0
6383
1324
1925
1328
'1329

1 330
1331
1454
1775
6029

1 507
6383
1727
10723
1452
1726
1725
1353

' 1354
1355
1 356

, ogoo
,1357

..,1329
1 329
1322
1 309
1787
1 738
1 307

8023-B
8004 +
1 309
6322
6323
1377
1 379
1 378

3
1
1
1

' 1 "

2

1
2
1
I

t
1
1
I
I

I

1
2
1
3

l.$fr a'!
J_-t)IFI-{a1J
7-t)
J-U rL&rkd.
.tq$,&.tt)vQ\411tr'
tffi1*}ttvrt&biat:
afrilq*}r)til\4J
-Lffi'JFtvT:-tt F
/t+lr-
tlri'-rroau
*.4*-ttr t-(iaL:{t')
*,{4-ht t-tl&t+at:
*.4'v-hr \'-t$tg
tTtrvl.r
J.Tnvtlffi b+tD

l'TrrA
t TrrAtbiati
ttryl-:'(l) !
Z-tt FiFT
IInvF'(-E')7z.JvF
rLL)fiL
ixrJ6Ftffi'ra

t  + J t
JAJ. Ea

/"FEiaUG)
AFE,aDG)

ffildtra
iXL)ht'FY+rUf vl",
hLtar-7
,A+.€tt.&)tal:
hLtAr-xtbiaU
LgAffi;{')V
-Lgfrffi,tt)vt brat:
ti*9lEvFi
-F;gtnr
fr+t*rt>,
/v2E>
tt&DiaU(*)
ttabiaD({r)
)t"*trr\4J :'
tt*trr\4JtaV :
EtJdfjffi'lrt i-
tsL)#tffivtt+Htl
t*L)#iEFvr t-'C)*au

scREW 15/64X28 .r
FEED ROCK SHAFT CONNECNItr,G ROD (UPPER)

ARM SHAFT (HORIZONTAL) €
scREW 5/16X24
PULLEY
SCREW 5/16X24 L=13
ARM SHAFT (HORIZONTAL) BUSHING (BACK) WITH PIPE
scREW 15/64X28

FEED LIFTING

ti
#

FELT STOPPER
FELT 6

ECCENTRIC
FEED ECCENTRIC ADJUSTING DISC
FEED ECCENTRIC ADJUSTING FLANGE
scREW 3/16X32
scREW 3/16X32

ECCENTRIC FRICTION SPRING WASHER

FEED ECCENTRIC ADJUSTING FLANGE COUPLING
SCREW 1/4X40L=10
SOREW t/4X40 L=10 q ''*-

ARM 
.bHAFT 

(HORIZONTAL) BUSHING (FRONT}"..
SCREW 9/32X28 L=11
UPPER FEED ROCK SHAFT CONNECTING ROD
UPPER FEED ECCENTRIC

BAR CRANK

scREW 9/32X28
SCREW 9/32X28 L=l1
THREAD TAKE-UP LEVER LINK PIPE
SCREW 3/16X32 L=14.5
FEED REGULATING LEVER
FEED REGULATING LEVER SPRING
HINGE SCREW g/92X28

ts""

,,1"

t - .

.. !i: t.

l";t: '

" ' ' * ' " '
. f '



ffiffi.ftFJEl+
FACE PLATE, THREAD TENSION

^___=_---wM-3<<- t--___@_i

14

,r"p 31 gz 33 34

1/A /^
4-@

I
I
I
I



Effi'#-EE+
FACE PLATE, THREAD TENSION

No.
filln-nFE
PARTS

184[
QTY.

a . oqtr€ PARTS NAME

l
I

I
I

1
1
1
1
1
1

I
I
1
1
1
1
'l

1
I
1
1
1
1
1
1
1
1

1 lEtE
1 lE+Flta)tau
2lEi+Eta)fau(T)
1 lE+E:tft H' *.;HL)t)>r'#E
1 lE+fi^#frf
1 l/6r9t1t122

FACE PLATE
SCREW 15/64X28 L=19.5
scREW 3/16X28
SLACK THREAD REGULATOR COMPLETE
SLACK THREAD REGULATOR
SLACK THREAD REGULATOR THREAD EYELET BUSHING
SCREW 3/32X56 L=6.5
SCREW 9/64X40 L=6.5
SCREW 9/64X40 L=8
FACE PLATE THREAD GUIDE (UPPER)
SCREW 9/64X40 L=4.5
FACE PLATE THREAD GUIDE ."-
FACE PLATE THREAD GUTDE (LOWER)
SCREW 9,/64X40 L=8

RETAINING DISK COMPLETE
SCREW STUD (UPPER)

TENSION RETAINING DISK
SPIRAL SPRING (SMALL)

NUT 1/4X40
THREAD GUIDE (UPPER)
SCREW 9/64X40 L=8
THREAD GUIDE (LOWER)
scREW 11/64X40

RELEASING LEVER
SION RELEASING LEVER SPRING

HINGE SCREW 9,/64X40 L=3.S
PIN
scREW 15/64X28
THREAD TAKE-UP SPRING REGULATOR COMPLETE
THREAD TAKE-UP SPRING REGULATOR
THREAD TAKE_UP SPRING
THREAD TAKE-UP SPRING LEVER

AD TAKE-UP SPRING ADJUSTING SLEEVE
SCREW STUD (LOWER)

SION DISK COMPLETE
TENSION DISK ONNER)
TENSION DISK (OUTER)
TENSION RELEASING DISK
SPIRAL SPRING (LARGE)

1 l

3l
tl
'l
;l
t?l
t3J
l;l
lel
itl
21  |
22 1
23 1
24 1
25 126 1
27 128 I
2e l

:?l
32 1
33 1
34 I
35 1
36 1
37 I
38 1
39 1

1724
1427
6029

1428C
1428

't314-03

1 31 4-04
6333
8040
1 0683
3052
1429
1430
8040

1423C
3069
1423
8078
8079
1424
8040
1778
2067
1 4 1  1
1 4 1 3
1412
1421
6383

' t414C

1414
1417
1 4 1  6
1 4 1 8
1 4 1 5

1 4 1 9 C
1 4 1 9
1420 l
3071 |

I
1422 I

IfRiEL)t)>rlftfr&lted.
f tr+Ftftf#tr'rbtau(t')
Itr+Et##+ttr)tau (T)
l#fs
l#fifttabiat:
ItrtE4r#H
lE+EffiErfiEf
lffifE4r#f#tt&Diat:
ltFISJ+mfE
l#FIflTffi(4t)
ltFrfl+ru
l;'a8tt*atrt'l
Itr-!,/,yt-f,yI-
l l.#H
I t*nroau
lT#Fl
lTfrfJ+tt&)dal:
l#.rFAA>tE.
l#rt6a>tnzJ')> j"
l#r06biEc>+ac
l#w6be>
l*ga+nta:iari
fifffl+Etffl
#d;J+El
ffiWttf,.*a
ftmtJffta
lfra#lgfi'
*EFJ+f#(t)
dfl+m (fi.rt) fiH
#J+m(|4)
#l+$(fl.)
fl-flI
;rES ldd'a (t)

I
I

-4-



r+fi
ARM SHAFT

*,'-...r s
\

2

E4 ..,"

f  - : -  

, /

\ , "
\  ' ,  , . . ' '  * ,

\ . / /  19

\.r''3?

:, _5_
. ' q. r i , ! , i

,.,r1&+i,,

I

'l.l

:*i,

.:. ':ir '

- :,:::

,1

:T
, / )

17

.iP5.T*{bt
, .:i

34
L

- .4? ,

. i i
' ' i : : ' l

. :<-iE.*  ; ; .
;.r -i''tl'rtsi-
: l,:

\+r



r * : ' *
t.,:: '-:' |"'.

. ? j r  : .  
_ : : :

r+H
.ARM

*"ffilffir1EIffI
QTY.

a , p
trtr.ct

- . , : - "d_

PARTS NAME #3: - :.:*

f,
j

I

i+../-

;-

ffi
ffi

.  gn.

1., - j '
. :  - . t '

..pn',.-:',-
:, ,;;:,,.I t

'  i r  _ : ' i l :

:{ip,- ''i'i

,ry.q*s

t#r:
.at7 1

i  i t , .  4
i;i/ ;i 

i.-;'l;
t o  '  

: . ]

..: $lEil

- iF l1 '1 i . :

i a '
1.:::'1

: r . .  
i

' . ' - . ' . ' ' . '

itffi

F+fi'.\,..r
#:j;ffi]
Til..iF='='

r'-+s
,.i€,iiu-r+.".':r:

6 A

l 1 l1306
l2  |  ooaz
| 3 | 1448-4

14 l |1327
|  5  |  1 8 1 0

lo l  oses
l7 lnz4
l 8 l  1325
lg l  rsze
I to I  rszo
|  1 1  |  1 3 3 0

I  tz I  rerr

lflt:1i
I 

'u 
| 

602e

I  17 |  1507

I 18 | 6383

I1s | f iz t
| 20 | 10723

| 21 | 1452

| 22 | 1726
| 23 l 1725
l .d': l  135s
I zs4 1s54
l;^f 1s5s
l+i?1 ,l 1356
'  28 [ 6360

zg +l 13s7
..30 | 132e
31 |  132e
32 | 1322
33 | 130e
34 ' l  1787

,35  |  1738
36 I  1307

' 37 | 8023-8
38 I 8004 +
3e | 130e
40 I 6322
41 | osze

r,.42 | 1377
43 |  137e

,  44 |  1378

$trl"- l i.

I
I
I
I
I
I
l"

#;
#

#| 1 ll'+m n,
| 1 l1-u+Ftiat:
| 1 l7-t)
I s lJr)JLwac.
1 .1 lL*fi',&.tt)vQ f47tt)
I r ltffi't*.*tvuettev
I r l1::*nu*twr,4J
|  2  l_LE&J l )v7 i l rF
I r lxsr-
I s lt+r-raD4en
I 1 lf,.fY-ttt i-(rall{rf )
I t l*++-n, t-rla:iari
I t lt+t -t, t-rsfg
I  J '  l tTnvF
I z ltrnvrrf,ariaD
t t
I r lrmz.
| 2 l.t TtAtt&b+aD
| 1 l invF'(-L') :
I r lz-tvFtPT
I  1 l tnyF( l )  7 i l t  F
I  r  l#qnL
I r lxu;lanrr.
I 1 lrar.6
I r llz^r*taurnl
I 1 ItaFEiaD(B)
I r lffi-ffta
I z l;XL)hLBg.ia'ufvF
| 1 lh^ter-^
I s |tat€rt&)*at:
l" 2 lhLt#r-z.tdDtaL:
I r ltanr,ufitv
I r lt*nn,retvrLr,ky
I  t  l t iEUnvF
I r l€*Egrr^
I 1 lft+++r7>'
I r ltvct>
| 1 lttaDtau(t)
| 1 ltta)ialJ(4.')
| 1 pt*tuva
|1p t " t t r r \4J teY
I 1 lErJ#1ffi'tzri- ,
I t lEr.td"Iffi'rrr t+fd*r

| 
1 

liEuJilllHfit,rt:ts">tat:
tl
I"I
t l
tt
t l

tt
tl
tt
l l r
tl
t l

SHAFT (HoRIZoNTAL)
scREW 5/16X24
PULLEY

:HfiT'f#ti3 k;'j*AD B usHrNo,ror^, *rrH rrE
scREW 15/64X28
PIPE

FELT
ARM SHAFT,{HORIZONTAL) GEAR
SCREW 1/4X40L=10
ARM SHAFT (HQRIZONTAL) GEAR CASE WITH SCREW
scREW g/szxzti,L=24.5
SCREW 1/4X28.L=5

scREW 3/16X28

FEED LIFIING
scREW 15/64X28

FELT STOPPER
FELT

FEED ECCENTRIC
FEED ECCENTRIC ADJUSTING DISC
FEED ECCENTRTC ADJUSTING FLANGE
scREW 3/16X92
scREW 3/16X32
FEED ECCENTRTC FRICTION SPRING WASHER
NUT
FEED ECCENTRIC ADJUSTING FLANGE COUPLING
SCREW 1/4X40 L=10
SOREW t/4X40L=10 e'

SHAFJ (HORIZONTAL) B USHING (ERONT},"
scREW 9/32X281_-11

FEED ROCK SHAFT CONNECTING ROD
FEED ECCENTRIC

NEEDLE BAR CRANK
PIN
scREW 9/32X28
scREW 9/32X285-11

TAKE-UP LEVER LINK PIPE
SCREW 3/16x32 L=14.5
FEED REGULATING LEVER
FEED REGULATING LEVER SPRING
HINGE SCREW g/92X28

, 4 , - ,

..*6i
4.1 -*ia

-6- 
,t



frttF
NEEDLE BAR

t-]-fr'11

1

10 lb  )o

\/ d
I
I
I

21 -..
D

19-  -

\

,t ___

i
i

i

I
l:

. 1

.

:

i

. l

: l
i l

l l
& l l

. * ;  l r
i

:

$

. i

i
. l

+
t
l

I

31J,*t6*f4i-tr,<
EM'ru

v,'l'' I I ,(
IJ---u



ftffi
NEEDLE BAR

No.
fillfis6€
PARTS

lEr*[
OTY.

t r t ,c
t ra€ PARTS NAME

1  |  1 3 1 4 C
2  |  1 3 1 4
s I rer+-os
4 | 1314-04
5  I  1313
6  |  1s17
7  |  l s1s
8 | 808e
e I  131e
10 I 1453
11 |  e roo
1 2  |  1 3 1 6
1 3  |  1 3 1 5
1 4  |  1 7 8 6
ls  |  14s8
16 | 2067
17 I 2os2
18 I  1455
le  I  1311
20 | 1536
21 | 80e7
22  |  1310
23  I  N1124
Ll 1320
25 | 805e
26 I 1321
27 I 3052
28 | 1380
2e I  1381
30 | rss2
31 | rssr
32 |  1383
33 |  1384
34 I 8031

1 lxf+(4H)ffl
1 lxf+
1 l1;6t1t12V
1 l/6;6t1r1yt"6*,k'

THREAD TAKE_UP LEVER COMPLETE
THREAD TAKE-UP LEVER
THREAD TAKE_UP LEVER THREAD EYELET BUSHING
SCREW 3,232X56 L=6.5

,L+Era>,
frfffiigffi
fff+fa*
$+fFfA*#f,&)rat:
fiffifaefiE
fr+rr*tqffi
Rfiffittd|rat:
EKY
XtrH>

TAKE-UP CRANK
NEEDLE BAR CONNECTING LINK
NEEDLE BAR CONNECTING LINK STUD
SCREW 3/16X32L=11
NEEDLE BAR CONNECNNG LINK STUD SLIDE BLOCK
NEEDLE BAR CONNECTING LINK STUD SLIDE BLOCK GUIDE
SCREW 9/64X40 L=6.5
COUNTERCLOCKWISE SCREW

TAKE-UP LEVER LINK HINGE PIN
1 IXfTC>tt&)tau
1 lxtrc),fiffi
1 lXffic)fifsian
1 litu\4J
1 l i f i r t , f / tH f f i
1 lfr+tutr)v(L)1 lfr+t+tt)t (T)
z lfr+EJiil.lf.at,*ec.
r lfrtffi
1 l f i+(DD x 1)#24
1 lfrtt&)(iaU{n)
1 lfifrtbraD
1 lfrt+*#Ef
1 ls+ffi#fif JLtr+av
1 l$,ffE
2 lfi++Err&bier:
1 lfitE(fr')
2 lfr|iE.(E')rrdbtat:
1 l f i+E(e)
1 lfifEFfdta
2 lfitF*fdtet arta'}

15/64X28 L=12
OIL WICK
SCREW 11/64X40 L=6
SPRING-WPE PIN
OIL WCK
NEEDLE BAR BUSHING (UPPER)
NEEDLE BAR BUSHING (LOWER)
SCREW 15/64X28l=5

BAR
DDX1 #24

NEEDLE CLAMP WITH SCREW
scREW 15/64X28
NEEDLE CLAMP THREAD GUIDE
SCREW 9/64X40 L=4.5
THROAT PLATE
SCREW 3/16X28 L=7
BED SLIDE (RIGHT)
SCREW 3/16X28 L=7
BED SLIDE (LEFT)

SLIDE SPRING
SCREW 3/32X56 L=4

' , ,4"

tn: '

i::'

?,:'

; i'n3
1

l

-B-



18

.-t 20 z

-17

usfr,T+fi
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT

1 .

| ,.'
i ,t'
| .r' ,,''

( '

\
6

I

ci
lrl I
Il

lli
Il
Ii
ll
Il
tdi
L_l

l1

!
tq
t l

t\
l r
|  1 1
I
I
I

37,

#i;

F
I

36

I

v-

?,roo
-Wtt'
\ ;

s

@
\
\

10r

I

----+z



Ss5.tb

ts$.r+s
ARM SHAFT ROTATING HOOK SHAFT

1 333
1332

1 0828
1 334
1 335
1 365
1 336
1 0828
1 337
1 331
1454
1 338
1 336

10828
1 340
1339
1327

17026
1342
8097

1343C
1 343-3C
1 343-8C
1 855-01
1 855-02
1343-03
1 855-04
1 343-05
{t}4tH6-
1 855-07
1 343-08
1 855-1 3
1 855-1 5
1 855-1 4

1441
1344
6025
1 345
1 346
0058
1 349
8064
8009
1347
1 348
1 350

1
2
3
4
5
6
1

I
o

10
11
't2

13
t4
15
16
17
18
't9

20
21
22
23
24
25
26
27
?A
29
30
3'l
32
33
34
35
36
37
38
39
40

4t#f-rl&D*ati
frFfititu(_L)
t$sltrr, (T)
frwrtil,rL&}.+at,
t$S+rr-(T)
n$S+rr-(T)rt,aD*aD
Tg$+rr-rrt-(iaU,fd)
T$fi+t-rrt-lt'&Diat
TFS+f -tr t-i*ft
TS$
TF$+f-
TFS+t-r.Lebtat:
TW)tr)1,ftk)
TS{ttlt,(Bfr)
TW{Stt ttd)iat:
Tffilf)U7-Jt"l-
T#frh--
T$frr7-rtf;tr}
z5t*ffl
fl.tr*f,E
fre>+-^frE
l"l.z5t*tA
it*rt,&)iaL)
ff.r5t*
j$6t*rtdDiau
t4zir*tFi.
ttfr*l$i.tf,f3 \sff 'o 6
t4nt*#i.lf,iartdbiat)
ldzlt*
Tfr#J+ldra
T#ffi+lf,iat&Diat:
T*dll+fdrad;JEfr'*au
fiC>
il\tF
zlt*FttabdaD
21.*lFi.tA
z5'**Fi.t€' ldcdii eV
i'**S.i.t
zl.,*lF.i.tAtFff,ia
z5t * lF i.t € +F f drart&) ta t.)
h,**FZE>t&)iau
21.*lFi.
zt'*fFi.C>
c).ffffitf,ia
C>'ft'fEffiat&)4at:

I
t

1
3
1
1
2
1
3
1
1
1
1
I

3
I

1
2
2
1
2
1
I
1
1
a

I
3
1
1
I
1
1
1
1
1
1
1
1
1
1
1
I
1
1
1
I

I

ARM SHAFT (UPRIGHT)
ARM SHAFT (UPRIGHT) GEAR (UPPER)
SCREW 1/4X40 L=5
ARM SHAFT (UPRIGHT) BUSHING (UPPER)

SHAFT (UPRIGHT) BUSHING (LOWER)
15/64X28 L=I6

ARM SHAFT (UPRIGHT) GEAR (LOWER)
scREw 1/4X401-5
ROTATING HOOK SHAFT GEAR CASE WITH SCREW
SCREW 9/32X20. L=24.5
SCREW 1/4X28,L=5
ROTATING HOOK SHAFT
ROTATING HOOK SHAFT GEAR
SCREW 1/4X40 L=5
ROTATING HOOK SHAFT BUSHING (BACK)
ROTATING HOOK SHAFT BUSHING (FRONT)
SCREW 5/16X24 L=13
OIL FELT
ROTATING HOOK SHAFT COLLAR
SCREW 15/64X28 L=5
ROTATING HOOK AND BOBBTN CASE COMPLETE
ROTATING HOOK COMPLETE
BOBBIN CASE COMPLETE
ROTATING HOOK BASE
SCREW
ROTATING HOOK
SCREW
BOBBIN CASE HOLDER
BOBBIN CASE HOLDER SPRING
SCREW

BBIN CASE
CASE TENSION SPRING

SCREW
SCREW

BIN
BOBBIN CASE POSITION BRACKET
SCREW 11/64X40 L=12
BOBBIN CASE RETAINER BRACKET
SCREW 5,/16X28 L=l9

CASE RETAINER POSITION SPRING
scREW 15/64X28
SCREW 15/64X28 L=7.5
BOBBIN CASE RETAINER

STUD
BOBBIN CASE RETAINER SPRING WTH PIN
SCREW 9/64X40 L=4.5

-1 0-



iErffitfi
FEED REVERSING MECHANISM

3

\
\

@

. /  
' \ . \  

\
+-1 -'-)

4-*--^ W

%)-
- \

. \

3
\-','

.r'v

fl)
\\(( d,,\,
)\,\d\
\n\ \\---)/

,-t(lV

"ff\ ,'
l .8 , " '

10

I
I
b

I

-ru<r,



;Ert#+F

SLIDE RAIL BMCKET
SCREW M6X1 L=20
SLIDE RAIL BEARING
PIN
SCREW 11/64X40 L=6
SLIDE RAIL
SLIDE RAIL MOUNTING PLATE
PIN
SCREW M5X0.8 L=6
SCREW M4X0.7 L='16
SCREW M4X0.7 L=12

REVERSTNG SLIDE BLOCK
SCREW M4X0.7 L=5

REVERSING CONNECTING LINK
scREw 15/64X28

FEED REVERSING LEVER SHAFT CRANK
SCREW 3/16X28 L=13
FEED REVERSING LEVER SPRING
FEED REVERSING LEVER SPRING HOOK,
FEED ROCK SHAFT CONNECTING ROD (LOWER)

scREW 3/16X28
SCREW M5X0.8 L=6
FEED REVERSING LEVER
FEED REVERSING LEVER SHAFT
SCREW M6X1 L=l0
SCREW M5X0.8 L=6
FEED REVERSING LEVER STOPPER
SCREW M6X1 L=20
SCREW 15/64X28L=21
SCREW 15/64X28 L=30
NUT 15/64X28

RrSv-tvr,.$
*frv-tvteth&)tat:
F:frv4vfrli+'\"7t)>tJ
*frv-)vth /'Y2t>
Rt4t -lt "s7 | )>I tLbtel:
Rrfiv-tv
*frv4t +P'.|lE
tsvls(l ')C)

*rhv-tvtFalld)iau (E)
*,frv-,v+FZttd)fal.: (E)
frxe>
fiE
*frv4vfrs,aFvJtttJ
r\ 'y2t)22
t\vityY259O"
rlv2EESJiEf#
rlv2SES)iHffifiif;iat:
t\vizJr)21
r\yi7Jt1221g
iiEvF'(T)

nvF(T)fff4au
svF(T) fiEg)ttdt)*aD

t \y jVr \ -
tlviltrt-ffi
t\vjl.'t\-jt&btaUG)
r\yivrl-t.dbf,aU(B)
t tv?.Vr \ -*FL
r\,y jVr\'lFZrL.dbrat)
vt\-7F'yt t-(A)
vt\-KF.y, {-(B)
vt\-7Fyt{-*vl-

1723
35034

20105-A
8023-A

2067
1 730
1729
1728

27170
29056
31 092
1732

34012
4094
1 769
1770
1 768
1774
1771
1772
1 733
6029
27170
1 765
1 766

28043
27170
1767

35034
1 0576
1773

50409

1
3
2
2
2
2
1
1
1
1
4
1
2
2
1
I
1
1
1
1
1
1
1
1
1
1
1
t
2
1
1
2

FEED REVERSING MECHANISM

1
2
3
4

6
7
I
I
1 0
1 1
1 2
1 3
1 4
1 5
1 6
1 7
1 8
1 9
20
2 1
22
23
24
25
26
27
28
29
30
3 1
32

-12 -



ffief+. ixr,JE.
PRESSER BAR, FEED FOOT

I

i)+/n
il_

tl
tl
tl
llto

29r'@'-ffir-

,r/*-'i-

56
42
44

tz/ st/
HU@

c o  / *
\ tL

45
48-

g-'
@

E -.---- 'a
\ i"{6'-,"7ffi
zr\q/z I lll-.--zo

ffi';'--q;\,/llj R )"_,,$
17 vll-r.flff

,9

u6



ooT
ffiztF.frLg
PRE R BAR. FEED F

. f :

-!,&''';:;:::,
+: '-.4i1
.Jij;. 1',
: . ' : . ! "  1  . . . : .
*1.,,

'1':: i i ' :

"F,.*.t.],,

F#
:.:+ 

','

. i r : :

No.
FIlq-qEE
PARTS

lEtS{
OTY.

F P
Htr€ PARTS NAME

1
2
3
4
5
b

7
I
o

1 0
1 1
1 2
1 3
1 6
1 7
1 8
1 9
20
2 1
22
23
24
25
26
27
28
2S
30
31
32
33
34
35
36
37
3B
a o

40
41
42
43
44
45
46
47
48
49
50
5 1
52
F E

54
55
56
q.1

5B

1402
28055
1 789
1394
50003
1 395

81 01-1  0
1 0652
1 397
8060
1 398
1 393
1403_

ffi
1 9 1 0
1 9 1 1

802H2
1 399
1 400
2068
6d0u--
1 780
1432

8086-01
80s0

6359-A
6384
1 781
6360
1 387
1 386
1't152
1 389
8097

8023-A
1 390
1 392
1 391
1 392
1 755
1 392
1 756
81 00
1408
1 450

1
1
1
1
2
1
1
1
1
2
1
1
1
1 .
1
1
1
'l

1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
2
I
I

1
I

1
3
1
1
1
2
1
1
1
1
't

1
I

1
1

tF^.;lflffirat:
*SiffiHiatlf vF
fr7t47JU>'
+Feffi+a*
*ryi-t+lE*$fi&)iat:
+Fzffif8*f^LJfF
f^tJtFilllFf iat:
f^tJtfiFFlHfr'*aDfvF
lFZf++E*F6,
ts;tf**A*'Ffitta|iat:
lFaf#EtJfE*
tFeffi
ffie,e
iFe,ei&brat:
{Fi.l,lfl-,rl-
+4ZLtl
tFTLtlvt\-/v2€,>
FrR/ria

4ft,&
€ftffitLDtau
4
€lfda
EtldDiet:
Elf,iagiat:
fi rjt+f,H+
fi tJFfS+Ftiat:
fi rJt+
fi UffifvF }(
ffiFS
-EiXUgvFrFEhL:
-L'ixunvFFftiaufvF
ffisfiigf*
fH$SrgffilLeb*au
ffiffil€'ffi/yiE>
L)&L)r)i+
LiSL)rri+rt-flfat:
= 2+Lg.f..*
=?Aigffitt'dDiaU
l.ixLJffi
IELJT+tt'&)ral:
}'ixrJt++Fe+F
IiXtJi4tFZiFrL&)tat)
iXI,JE,
TXLJErt&btat:
IL#L)t)>t
l'>crxnv
lt)>iFktaDfvl
Itxr.t:xi€r*
l.h'iEtJ:XFq*aU
lt'ittJ:XHtraDfvF
lfiEFqc)iatif#fvl-
l l ixU, \4J2v!+-
ItiELJ:XfiE
ltixuemr t.rz
lftEFqc>4ati

:; rr:,: l

! ' 1 .

*.
E

€
5

PRESSURE REGULATING THUMB SCREW 5/8X28 UN

NUT 5/8X1 lUNC
PRESSER BAR SPRING
PRESSER BAR GUIDE BRACKET
SCREW 3/16X32 L=l0.5
PRESSER BAR GUIDE BRACKET GIB
SCREW 11/64X4A L=11
NUT 11l64X40
PRESSER BAR GUIDE BRACKET SUPPORT

SCREW 9/64X40 L=8
PRESSER BAR LIFTING AND RELEASING BRACKET

PRESSER BAR
PRESSER FOOT
SCREW 11/64X4AL=12
PRESSER FOOT LIFTING LEVER (HANDLE)

PRESSER FOOT LIFTER
PIN
FOOT LIFTER LIFTING LEVER LINK
HINGE SCREW 3/16X32
PIN
SCREW 15/64X28L=7.5
FOOT LIFTER LIFTING LEVER
FOOT LIFTER LIFTING LEVER SPRING
scREW 5/16X24
scREW 9/64X40
FOOT LIFTER LIFTING LEVER CONNECTING ROD JOINT

scREW 15/64X28 .,,'
FOOT LIFTER LIFTING LEVER CONNECTING ROD

NUT
BELL CRANK DRIVING SHAFT
HINGE SCREW 5/16X24
NUT 5/16X24
BELL CRANK DRIVING ARM
SCREW 15/64X28 L=5
PIN
BELL CRANK CONNECTINS LINK
SCREW 11l64X40 L=6.5 

i

BELL CRANK
SCREW 11l64X40 L=6.5
UPPER FEED ROD
SCREW 11l64X40 L=6.5
UPPER FEED ROD HOLDER PLATE
SCREW 9/64X40 L=6.5
FEED FOOT
SCREW 11l64X40 L=6.5
UPPER FEED LEVER LINK
HINGE SCREW 1/4X32
NUT 1/4X32
UPPER FEED FORKED CONNECTION
HINGE SCREW 9/32X28
NUT 9/32X28
NUT 1/4X32
WASHER
UPPER FEED FORKED CONNECTION SLIDE BLOCK

PIPE
HINGE SCREW 1/32X32

1 753
1754
105 '17
1748
1 749
81 05
10776
35082
1 750
1752
1 751

-1 4-

: . t  n

,.4
*;,
,ff+i;t

.';.:

::.i._ t
4;'l::a:t1
'"..i:r:,i :



iXI,Jffiffi
FEED MECHANISM

t \

12

\
\

\i-\
t+r\ '

, /



ErJt$f#
FEED MECHANISM

No.
ffl5s-qFE
PARTS

fEfl
QTY.

t r t E
Etr'E PARTS NAME

1

2
3
4

6
1
I

I
q

1 0
1 1
1 2
1 3
1 4
1 5
1 6
1 7
1 8
1 9
20
21
22
23
24
25
26
27
28
29
30
3 1
32
33
34
35
36
37
38
39
40
41
42
43
44
45
4()

1743 I
1745
11176 4
1742
1 365
1 7  4 1
' t3134

1 0636
1 47468
1 00624
1744
1 746
1346

8023-A
1747

8023-A
1 735
1 734
1 365
1 736
1 367
1 0579
1740
1 365
1 3 1 3 4
1 0636
1 366
1 368
6026

6026-01
6026-02

1 369
*  1376

81 00
1 0596
8031
1 371
-6007
1 368
1374
1327
'151 1
6029
1 360
81 05
1 375

1
1
3
1
1
I
I

1
1
1
2
I
1
2
2
1
1
1
1
2
1
1
2
1
1
1
1
1
1
2
2
2
1

1
2
1
1
1
1
I

1
2
1
2
1
1
I

l.ELJ$S
hx|)Efijttv(:&)
L#L)*firt)t^t dl"tev
rixu+$jgffi(.L)
IEtj*djg$f;(r)fifidbteu
l'iXuJFASsvF'
liEUFfrinvFjFiiat)
t'itUSfrinvF'FtiaDfYF
LEL)Wh'_
L#L)#fiha-tb*at:
LixtJFdtt tvGt)
LrtL)*Atrtue
liXr.Jgdlt tuArLfiret
-tiELJ$$r(t tv€/yit>
rixLJ;gfrf;
.tiXtJEf*/'vit>
ixLJ$m
,EqMrA>2
tLL)frfrra>rfrfr&ita9
invF:(T) C>
)EL)**rt)v('1h)
#L)fifiritute)ial-:
rixr..JsfiEff;(T)
liX'.JSSteffiff)$fi&rat)
l'iEi.Jtsvl':'Piiat:
l'iEuJf svF'FQiaUfvF
,NL)g&rFtv(ffi)
iXtJ*mffirata)iat:
4td)tvl*
rlr,{)d3[
4t^)f vF
iEtJi6
i*I,Jffi
rXr'J6te)*at:
tLu)tB=-tvt-
tLu)tAZ-ll,l*rt&)iaL:

TFS
lrrFmfiEftE
l-LT$mffi*1lt.Ddau
ll.T$fr/trt,(Et)
lrr+nvlrr,rt,&biall
ILTffi 'A>'
ILT*A?1>rffib)rlv
lrr*orl*au
l lT$fr#r"DfvF
lLTEarrtv(&)

UPPER FEED ROCK SHAFT
UPPER FEED ROCK SHAFT BUSHING (BACK)

SCREW 7/32X32L=5.5
UPPER FEED ROCK SHAFT CRANK (UPPER)

SCREW 15/64X28 L=l6
FEED ROCK SHAFT CONNECTING ROD

HINGE SCREW 6.'15X24
NUT 6.75X24
UPPER FEED ROCK SHAFT COLLAR
SCREW 11l64X40 L=5.5
UPPER FEED ROCK SHAFT BUSHING (FRONT)

UPPER FEED ROCK SHAFT BRACKET

SCREW 5/16X28 L=19
PIN
UPPER FEED ROCK SHAFT CRANK
PIN
FEED ROCK SHAFT
FEED ROCK SHAFT CRANK
SCREW 15/64X28 L=16
PIN
FEED ROCK SHAFT BUSHING (BACK)

SCREW 15/64X28 L=2O
UPPER FEED ROCK SHAFT CRANK (LOWER)

SCREW 15l64X28 L=16
scREW 6.75X24
NUT 6.75X24
FEED ROCK SHAFT BUSHING (FRONT)

SCREW 1/4X24 L=11
SCREW & NUT (SMALL) 9/32X28
scREW 9/32X28
NUT 9I32X28
FEED BAR
FEED DOG
SCREW 9/64X40 L=6.5
OIL FELT
SCREW 3/32X56l=4
FEED LIFTING ROOK SHAFT
SLIDE BLOCK COMPLETE
SCREW 1/4X24L=11
FEED LIFTING ROCK SHAFT BUSHING (FRONT)

SCREW 5/16X24 L=13
IrrEO UTTIUG ROCK SHAFT CRANK

lscnew 3/tlxzg
lHncr scREW s/szxzl
I

INUT 9/32X28
lruEo urluc RocK sHAFT BUSHINc (BACK)

-1 6-



aaa

1
12

-41
lililr

g 10  11

aaa
///

1

-17-

'f.fEft t
ACCESS0RTES 1



T.--
d

{'fFiftt
ACCESSORIES 1

No.
filiqE€
PARTS

tEtsl
QTY.

t r t .p
Etr ''f PARTS NAME

1

2
3
4
5
6
7
8
I
1 0
1 1
1 2
1 3
1 4
1 5

N l 1 2 4
6050
7047
1441
1 9473
81 21
8120
8 1  1 8
1 9457
1 9458
1 9459
1 9460
81 23

8132-B
8124

3
1
1
6
1
1
1
1
I
1
1
1
1
1
1

St(oo x t )
E*F
EiFtLdD*al.:
fiC)
f*F:,rrt
li7,f I t (4r)
F'?,(rt(*)
F7,fr t ( t )
^frv>vQ.s)
^frv>7$)
^frv>7$)
^frv>7$)
;H(4r)
*fi#*
€=-tvfit\-

NEEDLE DDX1 #24
CLOTH EDGE GUIDE
scREW 9/64X40
BOBBIN
SCREW DRIVER (CROSS TYPE)
SCREW DRIVER (SMALL)

SCREW DRIVER (MIDDLE)

SCREW DRIVER (LARGE)

HEXAGONAL WRENCH (2.5MM)

HEXAGONAL WRENCH (sMM)

HEXAGONAL WRENCH (4MM)

HEXAGONAL WRENCH (sMM)

OILER
ACCESSORY BAG
VINYL COVER

-1 8-



'{.=ttrff 2
ACCESSoRIES 2

5

-1 9-



{rfEtfi2
ACCESSORIES 2

OIL PAN
NAIL
HINGE CONNECTION
HINGE RUBBER CUSHION
CORNER RUBBER CUSHION
THREAD STAND COMPLETE
BOBBIN WINDER COMPLETE

AL COMPLETE

lt,fiT
e>,
rY}FJA
=-t-lL
#te(2ftlX'tzYF)
#61zvF
<*tJ
4F )vJe'vl-

1
12
2
2
4
1
1
1
1



f?
r lr l

E{fift
OPTION

I
I

7l
\ /
V
5

9n

15

hlr@.-
\ A \

-21-



€'+*

E{frft
OPTION

.t

No.
r[frt€
PARTS

E X
QTY.

c t p
sq 4f PARTS NAME

1
2
.,
4

6
1
t

I
o

10
1' l
12
't3

14
15

1117C
1447{1
114742
1447{3

63:f9
20276
16287
1458
1 1830
1 5081
r6287
1459
6339
1460
11112

1
1
1
1
6
3
3
1
1
2
2
1
4
1
'l

^l,Ff -h:tvF
xlt,t.f-l':'*{*

"r/t,l-'f-Fffi/:r t-
/{/t,Frr-hr'ry.{.ftfi
^/t,Fti-F'ffiz5I t-rt &f tat)

"trt,Fti-hr*{filL/t, r, l-. tJ- lj fr f# sLr .v i r -

ffiEtd/l,Ft-F'lzvl-
ffitrd/r,l-,/j-Flt'&){at:
ffifrdrut f-l'j^tat:
ffi qtl ,t / t, Fti- F ̂  ie u 7'v :z r'
,t/t,t"f-F'tfrWtt[
^/r,Ft"-F't'dfriEa
z<>)i-)i-F
z<>)i-)i-hrt ?v?+-

BELT GUARD COMPLETE
BELT GUARD
BELT GUARD SIDE COVER
BELT GUARD STAY
scREW 1/8X44 L4
SCREW 3/16X30 L=7
WASHER
AUXILI,ARY BELT GUARD COMPLETE
scREW 9/64X40
WOOD SCREW
WASHER
BELT GUARD AUXILIARY PLATE
SCREW 1/8X44 L=4
FINGER GUARD
WASHER

-22-


